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GPX RACING - DEMON 150GR

GR 150 

- 01

2 CR5-01-02 PIN,DOWEL  8x14 2

3 K21070A001 PLUG,SPARK 1

5 CR5-01-05 BOLT,HEXAGON FLANGE M6*35 4

6 CR5-01-06 CAP,TAPPET ADJUSTING HOLE 2

7 CR5-01-07 RING,SEAL 2

8 CR5-01-08 ACORN NUT  M8x18 4

9 CR5-01-09 WASHER,PLAIN 4

10 CR5-01-10 STOPPER 1

11 CR5-01-11 BOLT,HEXAGON FLANGE  M6*116 1

12 CR5-01-12 WASHER,PLAIN M6 1

13 CR5-01-13 RING,SEAL 1

14 CR5-01-14 GASKET,CYLINDER HEAD LEFT SIDE COVER 1

15 CR5-01-15 COVER COMP.,CYLINDER HEAD LEFT SIDE 1

16 CR5-01-16 BOLT,HEXAGON FLANGE M6*20 2

17 A1004A004 GASKET,CYLINDER HEAD 1

18 CR5-01-18 RING,SEAL  10x1.6 1

19 CR5-01-19 PIN,DOWEL 10x20 2

20 CR5-01-20 STUD  M8x35 2

24 A1002A004 CYLINDER HEAD KIT 1

HEAD COMP.,CYLINDER

PICTURE NO. ENGLISH DESCRIPTIONGPX CODE
QTY 

(PCS)
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GPX RACING - DEMON 150GR

GR 150 

- 02

1 A1005A005 BODY SET,CYLINDER 1

2 CR5/150-02-02 BOLT,STUD A M8x219 2

3 CR5/150-02-03 BOLT,STUD B  M8x233 2

4 CR5-02-04 PIN,DOWEL 10x14 2

5 CR5-02-05 GASKET,CYLINDER 1

CYLINDER COMP.

PICTURE NO. ENGLISH DESCRIPTIONGPX CODE
QTY 

(PCS)
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GPX RACING - DEMON 150GR

GR 150 

- 03

1 CR5-03-01 SHIELD,OIL 2

2 CR5/150-03-02 SPROCKET,TIMING DRIVEN 1

3 CR5/150-03-03 CAMSHAFT ASSY. 1

5 CR5-03-05 SHAFT,VALVE ROCKER ARM 2

6 CR5-03-06 CHECK PLATE,VALVE ROCKER ARM SHAFT 1

7 CR5-03-07 VALVE,INLET 1

8 CR5-03-08 VALVE,EXHAUST 1

9 CR5-03-09 SPRING,VALVE(OUTER) 2

10 K2150A160 BOLT,HEXAGON M6x12 2

11 CR5-03-11 RETAINER,VALVE SPRING 2

12 CR5-03-12 SEAT,VALVE SPRING OUTER 2

13 CR5-03-13 SCREW,CROSS RECESSED COUNTERSUNK HEAD M6*16 1

14 CR5-03-14 COTTER,VALVE 4

17 CR5-03-17 ARM ASSY.,VALVE ROCKER 2

18 CR5-03-18 CLIP & VALVE SPRING SEAT KIT 2

19 CR5-03-19 VALVE KIT 1

PICTURE NO. ENGLISH DESCRIPTION

VALVE ACTUATING MECHANISM

GPX CODE
QTY 

(PCS)
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GPX RACING - DEMON 150GR

GR 150 

- 04

1 DEMG-04-01 CHAIN,TIMING 1

2 CR5/150-04-02 GUIDE PLATE,CHAIN 1

3 CR5/150-04-03 ADJUSTMENT PANEL,CHAIN 1

4 K2043A030 CLEVIS PIN,CHAIN ADJUSTMENT PANEL 1

5 CR5-04-05 WASHER,PLAIN 1

6 A2048A001 TENSIONER ASSY.,CAM CHAIN 1

7 CR5-04-07 BOLT,HEXAGON FLANGE M6*16 2

8 CR5-04-08 GASKET,CAM CHAIN TENSIONER 1

PICTURE NO. ENGLISH DESCRIPTION

CHAIN,TIMING

GPX CODE
QTY 

(PCS)
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GPX RACING - DEMON 150GR

GR 150 

- 05

1 CR5-05-01 BOLT,HEXAGON FLANGE M6*60 1

2 A4002A001 BODY SET,RIGHT CRANKCASE 1

3 CR5-05-03 BEARING 6203 1

4 CR5-05-04 BEARING HK212810 1

5 CR5-05-05 BEARING  6006 1

6 CR5-05-06 CHECK PLATE,MAINSHAFT BEARING 1

7 CR5-05-07 BOLT,HEXAGON FLANGE M6*16 1

8 K2055A003 WASHER  55x71.5x1 1

9 K2045A026 BEARING GB/T 276_6303/P53 1

10 CR5-05-10 PIN,DOWEL 10x14 2

11 CR5-05-11 GASKET,CRANKCASE 1

12 A4002A002 BODY SET,LEFT CRANKCASE 1

13 K2043A005 PRESSING PIN COMP. 1

14 K2144A001 SPRING,COMPRESSION 1

15 CR5-05-15 PLATE,TIMING CHAIN LIMIT 1

16 CR5-05-16 SCREEN,OIL STRAINER 1

17 CR5-05-17 BOLT,HEXAGON FLANGE  M6*14 2

18 CR5-05-18 SPRING,COMPRESSION 1

19 CR5-05-19 RING,SEAL 1

20 CR5-05-20 CAP,TAPPET ADJUSTING HOLE 1

CRANKCASE ASSY.

PICTURE NO. ENGLISH DESCRIPTIONGPX CODE
QTY 

(PCS)
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GPX RACING - DEMON 150GR

GR 150 

- 05

21 CR5-05-21 BOLT,HEXAGON FLANGE M6*50 8

22 CR5-05-22 BOLT,HEXAGON FLANGE M6*40 2

23 CR5-05-23 BOLT,HEXAGON FLANGE M6*90 1

24 CR5-05-24-TH OIL SEAL 1

25 CR5-05-25-TH OIL SEAL 14x28x7 1

26 CR5-05-26 SCREW,CROSS RECESSED PAN HEAD/WASHER, 2

ELASTIC/WASHER,PLAIN COMP. M4*18

27 CR5-05-27 BOLT,HEXAGON M6*12 1

28 B3008A004 SWITCH COMP.,GEAR INDICATOR 1

29 CR5-05-29 DISC,TENSION 1

30 CR5-05-30 RING,SEAL 20x2.5 1

31 CR5-05-31 BEARING 6202Z 1

32 CR5-05-32 BEARING 6204 1

33 CR5-05-33 BEARING NK152312 1

35 DEMG-05-35 CRANKCASE KIT 1

PICTURE NO. ENGLISH DESCRIPTIONGPX CODE

แครง้ (CRANKCASE ASSY.)

QTY 

(PCS)
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GPX RACING - DEMON 150GR

GR 150 

- 06

6 CR5/150-06-06 CHECK RING,STEEL CABLE BAFFLE 2

7 CR5/150-06-07 PIN,PISTON 1

11 CR5/150-06-11 PISTON COMP. 1

23 CR5/150-06-23 GEAR,BALANCING ARBOR DRIVEN 1

26 A3041A002 BALANCING ARBOR COMP. 1

27 CR5/150-06-27 RING SET,PISTON 1

28 CR5/150-06-28 CRANKSHAFT COMP. 1

29 CR5/150-06-29 BALANCING ARBOR COMP. 1

QTY 

(PCS)

CRANKSHAFT COMP.

PICTURE NO. ENGLISH DESCRIPTIONGPX CODE
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GPX RACING - DEMON 150GR

GR 150 

- 07

2 CR5-07-02 GEAR,MAINSHAFT SECOND 1

6 CR5-07-06 GEAR,MAINSHAFT THIRD 1

10 CR5-07-10 MAINSHAFT 1

11 CR5-07-11 COUNTERSHAFT 1

15 CR5-07-15 GEAR,COUNTERSHAFT SECOND 1

16 CR5-07-16-TH SPROCKET,COUNTERSHAFT DRIVING 1

17 CR5-07-17 BOLT,HEXAGON M6*10 1

18 CR5-07-18 PLATE,COUNTERSHAFT DRIVING SPROCKET FIXING 1

21 CR5-07-21 WASHER,SPLINE 1

28 CR5-07-28 GEAR,COUNTERSHAFT FIRST 1

30 A3306A007 MAINSHAFT COMP. 1

31 A3307A007 COUNTERSHAFT COMP. 1

32 A3308A007 MAINSHAFT&COUNTERSHAFT KIT 1

GPX CODEPICTURE NO. ENGLISH DESCRIPTION

ACTUATING MECHANISM ASSY.

QTY 

(PCS)
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GPX RACING - DEMON 150GR

GR 150 

- 08

1 CR5-08-01 FORK,GEAR SHIFT 1

2 CR5-08-02 FORK,GEAR SHIFT 1

3 CR5-08-03 FORK,GEAR SHIFT 1

4 CR5-08-04 SHAFT,SHIFT FORK GUIDE 1

5 CR5-08-05 DRUM COMP.,GEAR SHIFT 1

6 CR5-08-06 PLATE,DRUM STOPPER 1

7 CR5-08-07 CHECK PLATE ASSY. 1

8 CR5-08-08 SPRING,TORSIONAL 1

13 CR5-08-13 BOLT,HEXAGON M6*25 1

15 CR5-08-15 BOLT,HEXAGON  M6*25 1

19 CR5-08-19 ARM COMP.,GEAR CHANGE 1

20 CR5-08-20 DRUM COMP.,GEAR SHIFT 1

QTY 

(PCS)
GPX CODEPICTURE

SPEED CONTROL MECHANISM ASSY.

NO. ENGLISH DESCRIPTION
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GPX RACING - DEMON 150GR

GR 150 

- 09

1 CR5/150-09-01 GEAR,PRIMARY DRIVING 1

2 K2152A058 COLLAR 1

3 K2152A059 COLLAR 1

4 A3095A003 OUTER COMP.,CLUTCH 1

6 CR5/150-09-06 PLATE,CLUTCH PRESSURE 1

7 CR5-09-07 DISK,CLUTCH FRICTION 6

8 A3089A001 PLATE,CLUTCH 5

9 CR5/150-09-09 CENTER COMP.,CLUTCH 1

10 CR5-09-10 SPRING,CLUTCH 5

11 K2200A005 WASHER,SAUCER 1

12 K2015A014 NUT,ROUND 1

13 CR5/150-09-13 PLATE,CLUTCH LIFTER 1

16 CR5-09-16 PUSH ROD 1

17 CR5-09-17 EJECT-ROD 1

18 CR5/150-09-18 CLUTCH KIT 1

QTY 

(PCS)
PICTURE NO. ENGLISH DESCRIPTION

CLUTCH ASSY.

GPX CODE

Page 10



GPX RACING - DEMON 150GR

GR 150 

- 10

1 CR5/150-10-01 PUMP ASSY.,OIL 1

2 CR5-10-02 SCREW,CROSS RECESSED COUNTERSUNK HEAD 2

13 CR5-10-13 OIL FILTER ASSY.,SECONDARY 1

QTY 

(PCS)
GPX CODE

LUBRICATING GEAR

PICTURE NO. ENGLISH DESCRIPTION
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GPX RACING - DEMON 150GR

GR 150 

- 11

1 CR5-11-01 BOLT,HEXAGON FLANGE M6*40 12

2 CR5-11-02 PLATE,CLUTCH CABLE LOCATING 1

3 CR5-11-03 RING,SEAL 18x3-3.5 1

4 CR5-11-04 GAUGE COMP.,OIL LEVEL 1

5 A3102A005 JOYSTICK ASSY.,CLUTCH 1

6 CR5-11-06 RING,SEAL 8.8x1.9 2

7 CR5-11-07 SPRING,TORSIONAL 1

8 CR5-11-08 BACKING PIN φ 3.2x16 1

9 CR5/150-11-09 COVER COMP.,RIGHT CRANKCASE 1

10 CR5-11-10 GASKET,RIGHT CRANKCASE COVER 1

11 CR5-11-11 PIN,DOWEL 8x14 2

QTY 

(PCS)
GPX CODE ENGLISH DESCRIPTION

COVER COMP.,RIGHT CRANKCASE

PICTURE NO.
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GPX RACING - DEMON 150GR

GR 150 

- 12

1 CR5-12-01 BOLT,HEXAGON FLANGE  M5*16 2

2 B1003A003 STATOR COMP. 1

3 CR5-12-03 BOLT,HEXAGON FLANGE M5*30 3

4 CR5-12-04 BOLT,HEXAGON FLANGE M10*35 1

5 CR5-12-05 SCREW,HEXAGON SOCKET M8x25 3

6 CR5-12-06 ROTOR COMP. 1

7 CR5-12-07 BODY ASSY.,STARTING CLUTCH 1

8 B1002A003 GENERATOR ASSY. 1

PICTURE NO. ENGLISH DESCRIPTIONGPX CODE
QTY 

(PCS)

GENERATOR ASSY.
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GPX RACING - DEMON 150GR

GR 150 

- 13

1 DEMG-13-01 COVER COMP.,LEFT REAR 1

2 CR5-13-02 BOLT,HEXAGON FLANGE M6x28 2

3 CR5-13-03 RING,SEAL 63x3.0 1

4 DEMG-13-04 COVER,GEAR CHAMBER 1

5 CR5-13-05 BOLT,HEXAGON FLANGE  M6*20 3

6 CR5-13-06 COVER,LEFT DECORATING 1

7 CR5-13-07 RING,SEAL 27.4x2.4 1

8 CR5-13-08 COVER,INSPECTION 1

9 CR5-13-09 RING,SEAL 13.8x2.5 1

10 CR5-13-10 BOLT,HEXAGON FLANGE M6x25 1

11 CR5-13-11 BOLT,HEXAGON FLANGE  M6*40 5

12 CR5-13-12 BOLT,HEXAGON FLANGE M6*50 2

13 CR5-13-13 COVER COMP.,LEFT FRONT 1

14 CR5-13-14 GASKET,LEFT FRONT COVER 1

15 CR5-13-15 PIN,DOWEL  10x14 2

GPX CODE

COVER COMP.,LEFT CRANKCASE

PICTURE NO. ENGLISH DESCRIPTION
QTY 

(PCS)

1 
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GPX RACING - DEMON 150GR

GR 150 

- 14

1 CR5-14-01 DISK GEAR 1

2 CR5-14-02 GEAR IDLE,ELECTRIC STARTING 1

3 CR5-14-03 SHAFT ASSY.,DUPLEX GEAR 1

4 CR5-14-04 CHECK RING,SHOULDER 4

5 CR5-14-05 SHAFT ASSY.,DUPLEX GEAR 1

6 CR5-14-06 DUPLEX GEAR,ELECTRIC STARTING 1

7 DEMG-14-07 MOTOR ASSY.,STARTING 1

8 CR5-14-08 BOLT,HEXAGON FLANGE M6*28 2

QTY 

(PCS)
PICTURE NO. ENGLISH DESCRIPTIONGPX CODE

ELECTRIC STARTER ASSY
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GPX RACING - DEMON 150GR

GR 150 

- 15

1 B3005A011 LIGHT ASSY.,HEAD LEFT 1 

2 K2150A159 BOLT,HEXAGON FLANGE M6x12 2 

3 K2015A007 NUT,CLIP M6 3 

HEADLIGHT ASSY

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)
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GPX RACING - DEMON 150GR

GR 150 

- 16

1 B5031A008 METER ASSY. 1 

METER ASSY

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)
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GPX RACING - DEMON 150GR

GR 150 

- 17

1 E4012A007 CABLE COMP.,THROTTLE 1

2 E4011A006 CABLE COMP.,CLUTCH 1

3 D6091A015 SWITCH ASSY.,RIGHT 1

4 DEMG-17-05 GREASER COMP. 1

5 D6091A016 SWITCH ASSY.,LEFT 1

6 CR5-17-03 LEVER COMP.,LEFT STEERING HANDLE 1

7 DEMG-17-08 GRIP SET,HANDLE 1

8 E6001A014 MIRROR,LEFT REAR VIEW 1

9 E6001A015 MIRROR,RIGHT REAR VIEW 1

10 DEMG-17-14 WEIGHT,LEFT HANDLE 2

11 E6001A014-1 N/A 1

12 E6001A014-2 RUBER FOR COVER MIRROR 2

HANDLE SWITCH

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

1
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GPX RACING - DEMON 150GR

GR 150 

- 18

1 D4037A001 STEERING STEM  ASSY. 1

2 D4039A011 UPPER CONNECTIVE PLATE ASSY. 1

3 D6004A009 BODY,STEERING HANDLE PIPE LEFT 1

4 D6004A010 BODY,STEERING HANDLE PIPE RIGHT 1

5 K2015A002 ACORN NUT,STEERING STEM 1

6 K2015A003 KEP NUT,STEERING STEM 1

7 K2200A064 WASHER,STEERING STEM 1

8 K2047A001 RACE,STEERING TOP CONE 1

9 K2048A001 RACE,STEERING TOP BALL 2

10 K2047A001 RACE,STEERING TOP CONE 1

11 K2150A069 SCREW,HEXAGON SOCKET M8x25 6

12 K2150A094 SCREW,HEXAGON SOCKET M8x20 2

13 K2150A074 SCREW,HEXAGON SOCKET M6x20 2

STEERING STEM SECTION

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)
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GPX RACING - DEMON 150GR

GR 150 

- 19

1 K2009A004 SCREW,HEXAGON SOCKET M6x20 1

2 K2009A004 SCREW,HEXAGON SOCKET M6x20 1

3 K2009A004 SCREW,HEXAGON SOCKET M6x20 1

4 K2150A030 BOLT,HEXAGON FLANGE M8x16 2

5 K2152A004 WASHER,FLANGE 6x11 4

6 K2160A002 I-RUBBER 4

7 C5004A024 FENDER COMP.,FRONT-WHITE 1

7 C5004A025 FENDER COMP.,FRONT-GRAY 1

7 C5004A026 FENDER COMP.,FRONT-RED 1

7 C5004A047-

BLK1
FENDER COMP.,FRONT-BLK1 1

7 C5004A047-YEL FENDER COMP.,FRONT-YELLOW 1

8 A1048A004 BRACKET, RIGHT FRONT FENDER 1

9 A1048A005 BRACKET,LEFT FRONT FENDER 1

FRONT FENDER SECTION

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)
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GPX RACING - DEMON 150GR

GR 150 

- 20

1 DEMG-20-01 FORK ASSY.,RIGHT FRONT 1

2 DEMG-20-02 FORK ASSY.,LEFT FRONT 1

3 DEMG-20-03 BRACKET,DISC-BRAKE HOSE FIXING 1

4 DEMG-20-04 BRACKET,DISC-BRAKE HOSE FIXING 1

5 DEMG-20-05 BOLT,HEXAGON FLANGE M6x12 2

6 DEM-22-03-TH DUST SEAL , FRONT SHOCK 30x40.5x10.5 1

7 DEM-22-04 Dust seal , front shock 41x4.6x13 1

8 DEMG-20-04-01 CLAMPER , BRAKE HOSE 1

FRONT SHOCK ABSORBER

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

6 

7 
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GPX RACING - DEMON 150GR

GR 150 

- 21

1 D1068A001 AXIS 1

2 K2152A001 COLLAR 1

3 DEMG-21-03-TH TYRE ASSY. 120/70-14  IRC 1

3 D1001A015 TYRE ASSY. 120/70-14 PIRELLI 1

4 D1038A017 WHEEL,FRONT GOLD 1

4 D1038A001 WHEEL,FRONT BLACK 1

4 D1038A025 WHEEL,FRONT BLACK NEW GR 1

5 D1078A001 SPEED COUNTER 1

6 K2015A004 NUT,PREVAILING TORQUE TYPE ALL-METAL 

HEXAGON WITH FLANGE M12x1.25
1

FRONT WHEEL SECTION

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)
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GPX RACING - DEMON 150GR

GR 150 

- 22

1 CR5-22-11 LEVER COMP.,RIGHT STEERING HANDLE 1

2 D3015A020 CALIPER ASSY,FRONT DISC BRAKE 1

3 D3041A001 CALIPER ASSY.,LEFT 1

4 D1080A001 DISK COMP.,LEFT FRONT BRAKE 1

5 A1048A124 BASE,CALIPER MOUNTING 1

6 K2150A154 BOLT,CALIPER CONNECTING 2

7 K2150A020 BINDING BOLT,BRAKE DISK 5

8 D3082A001 PAD COMP.,FRONT DISC-BRAKE 2

9 D3095A010 TUBING,FRONT DISC-BRAKE 1

FRONT DISC BRAKE ASSY

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

2 
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GPX RACING - DEMON 150GR

GR 150 

- 23

1 D1080A002 DISK COMP.,LEFT REAR BRAKE 1

2 A1048A008 BRACKET,REAR DISC-BRAKE 1

3 D3095A009 HOSE COMP.,REAR DISC-BRAKE 1

4 D3015A002 CYLINDER ASSY.,REAR DISC-BRAKE 1

5 D3082A002 PAD COMP.,REAR DISC-BRAKE LEFT 2

6 D3041A006 CALIPER ASSY.,REAR BRAKE 1

9 A1048A014 BRACKET,DISC-BRAKE OIL CUP 1

10 K2150A026 BOLT,HEXAGON FLANGE 2

11 K2150A020 BINDING BOLT,BRAKE DISK 4

12 D3041A002 CALIPER COMP.,REAR BRAKE LEFT 1

13 D3015A002-1 REAR SWITCH BRAKE 1

REAR BRAKE ASSY

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

1

1
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GPX RACING - DEMON 150GR

GR 150 

- 24

1 D1068A002 AXIS 1

2 K2152A002 COLLAR 1

3 DEMG-24-03-TH TYRE ASSY.  140/70-14 IRC 1

3 D1001A016 TYRE ASSY.  140/70-14 PIRELLI 1

4 K2152A003 COLLAR 1

5 K2015A006 NUT,PREVAILING TORQUE TYPE ALL-METAL 

HEXAGON WITH FLANGE
1

6 D2033A006 IMPACT DAMPER COMP. 1

7 D2014A001 BUMPING BLOCK,REAR WHEEL 5

8 D2041A007 SPROCKET,FINAL DRIVEN 1

9 K2022A001 LOCK WASHER 3

10 K2150A022 BOLT,HEXAGON M8x35 6

11 D1038A018 WHEEL,REAR GOLD 1

11 D1038A002 WHEEL,REAR BLACK 1

11 D1038A026 WHEEL,REAR BLACK NEW GR 1

12 DEMG-24-06 Seat, sprocket wheel 1

REAR WHEEL SECTION

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

12 
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GPX RACING - DEMON 150GR

GR 150 

- 25

1 E1001A015 FUEL TANK COMP. 1

2 A4090A132 GUARD PLATE,FUEL TANK RIGHT WHITE 1

2 A4090A133 GUARD PLATE,FUEL TANK RIGHT GRAY 1

2 A4090A134 GUARD PLATE,FUEL TANK RIGHT RED 1

2 A4090A135 GUARD PLATE,FUEL TANK RIGHT RED-WHITE 1

2 A4090A136 GUARD PLATE,FUEL TANK RIGHT GRAY-WHITE 1

2 A4090A316-RED GUARD PLATE,FUEL TANK RIGHT RED NEW 1

2 A4090A316-

BLK1
GUARD PLATE,FUEL TANK RIGHT BLACK1 1

2 A4090A316-YEL GUARD PLATE,FUEL TANK RIGHT YELLOW 1

3 A4090A127 GUARD PLATE,FUEL TANK LEFT WHITE 1

3 A4090A128 GUARD PLATE,FUEL TANK LEFT GRAY 1

3 A4090A129 GUARD PLATE,FUEL TANK LEFT RED 1

3 A4090A130 GUARD PLATE,FUEL TANK LEFT RED-WHITE 1

3 A4090A131 GUARD PLATE,FUEL TANK LEFT GRAY-WHITE 1

3 A4090A315-RED GUARD PLATE,FUEL TANK LEFT RED NEW 1

3 A4090A315-

BLK1

GUARD PLATE,FUEL TANK LEFT BLACK1 1

3 A4090A315-YEL GUARD PLATE,FUEL TANK LEFT YELLOW 1

3 A4090A315-YEL GUARD PLATE,FUEL TANK LEFT YELLOW 1

4 A4090A186 COVER,FUEL TANK DECORATIVE WHITE 1

4 A4090A187 COVER,FUEL TANK DECORATIVE GRAY 1

4 A4090A188 COVER,FUEL TANK DECORATIVE RED 1

4 A4090A323-

BLK1
COVER,FUEL TANK DECORATIVE BLACK1 1

4 A4090A323-YEL COVER,FUEL TANK DECORATIVE YELLOW 1

5 K2160A090 SEAT,FUEL TANK DECORATIVE COVER 

MOUNTING
1

FUEL TANK ASSY

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

1

2
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GPX RACING - DEMON 150GR

GR 150 

- 25

7 E1023A001 SWITCH,FUEL 1

8 K2160A003 PAD,FUEL TANK CUSHION 1

9 K2009A002 SCREW,CROSS RECESSED PAN SELF-TAPPING 

4.2x13
11

10 K2150A028 BOLT,HEXAGON FLANGE M6x20 2

11 K2152A008 WASHER,FLANGE 2

12 K2160A002 I-RUBBER 2

13 K2150A029 BOLT,HEXAGON FLANGE M6x35 2

14 K2152A005 WASHER,FLANGE 6x25 2

15 K2160A084 T-RUBBER 2

16 K2009A003 SCREW,HEXAGON SOCKET M6x12 2

17 K2015A007 NUT,CLIP 6

19 A1048A122 BRACKET,FUEL TANK DECORATIVE COVER  1

20 E2005A009 SENSOR, FUEL LEVEL 1

FUEL TANK ASSY

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

1

2

Page 27



GPX RACING - DEMON 150GR

GR 150 

- 26

1 E3001A010 SEAT,DRIVER 1

2 DEMG-26-02 SEAT,PASSENGER 1

3 A1048A107 BRACKET,SEAT 1

4 K2200A061 WASHER,SEAT LOCK 1

5 K2200A062 WASHER,SEAT LOCK 1

6 E4010A001 CABLE, RR SEAT 1

7 E4010A002 CABLE, FR SEAT 1

8 A1048A104 BRACKET, RR SEAT LOCK 1

SEAT ASST

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

6 

7 

8 
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GPX RACING - DEMON 150GR

GR 150 

- 27

1 DEMG-27-01 COVER,RIGHT SIDE 1

2 DEMG-27-02 COVER,LEFT SIDE 1

3 K2009A003 SCREW,HEXAGON SOCKET M6x12 4

SIDE COVER

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

 

 1 
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GPX RACING - DEMON 150GR

GR 150 

- 28

1 A4025A008 COVER,FRAME LEFT DECORATIVE (SILVER) 1

1 A4025A057 COVER,FRAME LEFT DECORATIVE (Dull polish gray) 1

2 A4025A002 BODY COVER.,RIGHT 1

3 A4025A003 BODY COVER.,LEFT 1

4 A4090A181 PLATE,RIGHT BODY COVER DECORATIVE WHITE 1

4 A4090A182 PLATE,RIGHT BODY COVER DECORATIVE GRAY 1

4 A4090A183 PLATE,RIGHT BODY COVER DECORATIVE RED 1

4 A4090A184 PLATE,RIGHT BODY COVER DECORATIVE WHITE-RED 1

4 A4090A185 PLATE,RIGHT BODY COVER DECORATIVE WHIT-GRAY 1

4 A4090A322-RED PLATE,RIGHT BODY COVER DECORATIVE RED 

NEW
1

4 A4090A322-

BLK1
PLATE,RIGHT BODY COVER DECORATIVE BLACK1 1

4 A4090A322-YEL PLATE,RIGHT BODY COVER DECORATIVE 

YELLOW
1

5 A4025A005 SHIELD COMP.,LEFT TAIL 1

6 A4090A176 PLATE,LEFT BODY COVER DECORATIVE WHITE 1

6 A4090A177 PLATE,LEFT BODY COVER DECORATIVE GRAY 1

6 A4090A178 PLATE,LEFT BODY COVER DECORATIVE RED 1

6 A4090A179 PLATE,LEFT BODY COVER DECORATIVE WHITE-

RED
1

6 A4090A180 PLATE,LEFT BODY COVER DECORATIVE WHITE-

GRAY
1

6 A4090A321-RED PLATE,LEFT BODY COVER DECORATIVE RED NEW 1

6 A4090A321-

BLK1
PLATE,LEFT BODY COVER DECORATIVE BLACK1 1

6 A4090A321-YEL PLATE,LEFT BODY COVER DECORATIVE YELLOW 1

BODY COVER SECTION

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

9 

1 
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GR 150 
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7 C5023A024 INNER PART,REAR FENDER 1

8 A4025A007 PIECE,BODY COVER CONNECTING 1

9 A4025A001 COVER,FRAME RIGHT DECORATIVE (SILVER) 1

9 A4025A056 COVER,FRAME RIGHT DECORATIVE (Dull polish gray) 1

10 A1012A004 CAP,FRAME DECORATIVE 2

10 A1012A018 CAP,FRAME DECORATIVE GRAY 2

11 K2160A002 I-RUBBER 2

12 K2009A003 SCREW,HEXAGON SOCKET M6x12 4

13 K2009A002 SCREW,CROSS RECESSED PAN SEL 4.2x13 16

14 K2009A003 SCREW,HEXAGON SOCKET M6x12 8

15 K2015A007 NUT,CLIP 6

16 K2009A003 SCREW,HEXAGON SOCKET M6x12 2

17 K2152A004 COLLAR 2

BODY COVER SECTION

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

9 

1 
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1 A1001A007 AIR CLEANER COMP. 1

2 DEMG-29-03 ELEMENT ASSY.,AIR CLEANER 1

AIR CLEANER ASSY

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)
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1 DEMG-30-01 REAR PART,MUFFLER 1

2 DEMG-30-02 COVER, REAR MUFFLER 1

3 DEMG-30-03 TUBE,MUFFLER CONNECTING 2

4 DEMG-30-04 BOLT M8x45 1

5 DEMG-30-05 BOLT 2

6 DEMG-30-06 COLLAR 3

7 DEMG-30-07  muffler RUBBER 3

8 DEMG-30-08 BOLT M8x85 2

9 DEMG-30-09 BOLT M6x18 1

10 DEMG-30-10 NUT M8 1

11 DEMG-30-11 WASHER M6 2

12 DEMG-30-12 BOLT M6x12 2

13 DEMG-30-13 FRONT PART,MUFFLER 1

14 DEMG-30-14 GASKET,EXHAUST OPENING 1

GR 150 

- 31
MAIN  FOOTREST  SYSTEM

EXHAUST MUFFLER ASSY

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)
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1 C4024A001 BAR ASSY.,SIDE STAND 1

2 D0016A011 STEP ASSY.,RIGHT 1

2 D0016A022  STEP ASSY.,RIGHT NEW GR 1

3 D0016A012 STEP ASSY.,LEFT 1

3 D0016A021 STEP ASSY.,LEFT NEW GR 1

4 D0016A013 REAR STEP ASSY.,RIGHT 1

4 D0016A024 REAR STEP ASSY.,RIGHT NEW GR 1

5 D0016A014 REAR STEP ASSY.,LEFT 1

5 D0016A023 REAR STEP ASSY.,LEFT NEW GR 1

6 C4028A019 BODY,RIGTH STEP 1

7 C4028A020 BODY,LEFT STEP 1

8 C4028A021 STEP ASSY.,RIGHT PILLION 1

9 C4028A022 STEP ASSY.,LEFT PILLION 1

10 A3156A007 PEDAL,GEAR CHANGE 1

11 D3001A007 PEDAL,REAR BRAKE 1

12 A3156A007-1 GEAR PEDAL 1

13 A3156A007-2 SPLINE FITTING,SHIFTING PEDAL 1

14 C4003A026 FRONT FOOTREST STAY , LEFT 1

15 C4003A025 FRONT FOOTREST STAY , RINGHT 1

16 C4003A027 HOLD COMP.,RIGHT PILLION STEP 1

17 C4003A028 HOLD COMP.,LEFT PILLION STEP 1

18 K2081A003 SPRING,PEDAL BRAKE 1

6 DEMG-31-06 BODY,RIGTH STEP 1

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

14 

13 1

15 

16 

1

1
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GR 150 
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7 DEMG-31-07 BODY,LEFT STEP 1

8 DEMG-31-09 STEP ASSY.,RIGHT PILLION 1

9 DEMG-31-10 STEP ASSY.,LEFT PILLION 1

14 A3156A007-3 FRONT FOOTREST STAY , LEFT 1

15 D0016A011-1 FRONT FOOTREST STAY , RINGHT 1

16 C4003A015 HOLD COMP.,RIGHT PILLION STEP 1

17 C4003A016 HOLD COMP.,LEFT PILLION STEP 1

MAIN  FOOTREST  SYSTEM

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

14 

13 1

1

1

1

1
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GR 150 
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1 K2009A003-1P SCREW,HEXAGON SOCKET M6x12 25

2 K2009A002 SCREW,CROSS RECESSED PAN SELF-TAPPING 

4.2x13 
16

3 K2015A007 NUT,CLIP 22

4 K2009A004 SCREW,HEXAGON SOCKET M6x20 5

5 K2152A004 COLLAR 5

6 K2160A002 I-RUBBER 5

7 K2150A026-1P BOLT,HEXAGON FLANGE 5

8 A4090A171 AIR GUIDE SLEEVE,RIGHT LOWER WHITE 1

8 A4090A172 AIR GUIDE SLEEVE,RIGHT LOWER GRAY 1

8 A4090A173 AIR GUIDE SLEEVE,RIGHT LOWER RED 1

8 A4090A174 AIR GUIDE SLEEVE,RIGHT LOWER SPORT GRAY 1

8 A4090A318-RED AIR GUIDE SLEEVE,RIGHT LOWER RED NEW 1

8 A4090A318-BLK1 AIR GUIDE SLEEVE,RIGHT LOWER BLACK 1 1

8 A4090A318-YEL AIR GUIDE SLEEVE,RIGHT LOWER YELLOW 1

9 A4090A175 PLATE,LOWER AIR GUIDE SLEEVE CONNECTING 1

10 A4090A167 AIR GUIDE SLEEVE,LEFT LOWER WHITE 1

10 A4090A168 AIR GUIDE SLEEVE,LEFT LOWER GRAY 1

10 A4090A169 AIR GUIDE SLEEVE,LEFT LOWER RED 1

10 A4090A170 AIR GUIDE SLEEVE,LEFT LOWER SPORT GRAY 1

10 A4090A317-RED AIR GUIDE SLEEVE,LEFT LOWER SPORT RED NEW 1

10 A4090A317-BLK1 AIR GUIDE SLEEVE,LEFT LOWER SPORT BLACK 1 1

10 A4090A317-YEL AIR GUIDE SLEEVE,LEFT LOWER SPORT YELLOW 1

11 A4025A043 LENS,HEAD LIGHT LEFT DECORATING 1

PROTECTOR

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

29 
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GR 150 
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12 A4090A015 AIR PLATE,FRONT 1

13 A4090A144 WIND BOARD,LEFT INNER 1

14 A4090A139 WIND BOARD,LEFT WHITE 1

14 A4090A140 WIND BOARD,LEFT GRAY 1

14 A4090A141 WIND BOARD,LEFT RED 1

14 A4090A142 WIND BOARD,LEFT RED-WHITE 1

14 A4090A143 WIND BOARD,LEFT GRAY-WHITE 1

PROTECTOR

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

29 
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GPX RACING - DEMON 150GR

GR 150 

- 32

14 A4090A319-RED WIND BOARD,LEFT RED NEW 1

14 A4090A319-BLK1 WIND BOARD,LEFT BLACK1 1

14 A4090A319-YEL WIND BOARD,LEFT YELLOW 1

15 A4090A151 COVER,LEFT WIND BOARD DECORATIVE WHITE 1

15 A4090A152 COVER,LEFT WIND BOARD DECORATIVE GRAY 1

15 A4090A153 COVER,LEFT WIND BOARD DECORATIVE RED 1

15 A4090A154 COVER,LEFT WIND BOARD DECORATIVE WHITE-

RED
1

15 A4090A155 COVER,LEFT WIND BOARD DECORATIVE WHITE-

GRAY
1

15 A4090A324-BLK1 COVER,LEFT WIND BOARD DECORATIVE BLACK 1 1

15 A4090A324-YEL COVER,LEFT WIND BOARD DECORATIVE YELLOW 1

16 A4025A044 COVER,FRAME LEFT DECORATIVE (FR.) 1

17 A4090A161 AIR GUIDE SLEEVE COMP. WHITE 1

17 A4090A162 AIR GUIDE SLEEVE COMP. GRAY 1

17 A4090A163 AIR GUIDE SLEEVE COMP. RED 1

17 A4090A164 AIR GUIDE SLEEVE COMP. RED-WHITE 1

17 A4090A165 AIR GUIDE SLEEVE COMP. GRAY-WHITE 1

17 A4090A314-RED AIR GUIDE SLEEVE COMP. RED NEW 1

17 A4090A314-BLK1 AIR GUIDE SLEEVE COMP. BLACK1 1

17 A4090A314-YEL AIR GUIDE SLEEVE COMP. YELLOW 1

18 A4090A150 WIND BOARD,RIGHT INNER 1

19 A4025A045 COVER,FRAME RIGHT DECORATIVE (FR.) 1

PROTECTOR

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

29 
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GR 150 
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20 A4090A156 COVER,RIGHT WIND BOARD DECORATIVE WHITE 1

20 A4090A157 COVER,RIGHT WIND BOARD DECORATIVE GRAY 1

20 A4090A158 COVER,RIGHT WIND BOARD DECORATIVE RED 1

20 A4090A159 COVER,RIGHT WIND BOARD DECORATIVE WHITE-RED 1

20 A4090A160 COVER,RIGHT WIND BOARD DECORATIVE WHITE-RED 1

20 A4090A325-BLK1 COVER,RIGHT WIND BOARD DECORATIVE 

BLACK1
1

20 A4090A325-YEL COVER,RIGHT WIND BOARD DECORATIVE 

YELLOW
1

21 A4090A145 WIND BOARD,RIGHT WHITE 1

21 A4090A146 WIND BOARD,RIGHT GRAY 1

21 A4090A147 WIND BOARD,RIGHT RED 1

21 A4090A148 WIND BOARD,RIGHT RED-WHITE 1

21 A4090A149 WIND BOARD,RIGHT GRAY-WHITE 1

21 A4090A320-RED WIND BOARD,RIGHT RED NEW 1

21 A4090A320-BLK1 WIND BOARD,RIGHT BLACK1 1

21 A4090A320-YEL WIND BOARD,RIGHT YELLOW 1

22 A4090A166 CAP,METER DECORATIVE 1

23 A4025A042 COVER,IGNITION SWITCH 1

24 C9154A002 WINDSHIELD COMP. 1

25 277840007-0001 FIXING CLIP 6

26 A1048A111 BRACKET,HEAD LIGHT 1

27 A1048A112 PLATE,HEAD LIGHT CONNECTING 1

28 K2009A003-2P HEXAGON FLANGE NUTs M6x12 4

29 A1048A103 BRACKET,FRONT PANEL LEFT 1

PROTECTOR

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

29 
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1 C3001A001 FORK ASSY.,REAR 1

2 K2057A003 CHAIN,DRIVE 520SB*98LE 1

3 C3032A001 AXIS 1

4 K2015A006-1P NUT,PREVAILING TORQUE TYPE ALL-METAL 

HEXAGON WITH FLANGE
1

5 DEMG-33-05 SLIDER,DRIVE CHAIN 1

7 K2152A008-1P WASHER,FLANGE 2

8 C3040A001 ADJUSTER,DRIVE CHAIN LEFT 2

9 DEMG-33-05-01-

TH
SUPPORT PLATE 1

REAR HANGER SYSTEM

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

9 
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1 DEMG-34-01 ABSORBER ASSY.,LEFT REAR SHOCK 1

REAR SHOCK ABSORBER ASSY

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)
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GR 150 
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1 C5023A002 FENDER COMP.,REAR LOWER 1

2 C2065A001 BRACKET,REAR FENDER 1

2 C2065A018 BRACKET,REAR FENDER GRAY 1

3 C6014A001 CASE,DRIVE CHAIN 1

4 C5023A003 FENDER COMP.,REAR 1

5 C2065A002 RUBBER 1

6 K2015A007 NUT,CLIP 1

7 K2009A003 SCREW,HEXAGON SOCKET M6x12 5

8 K2150A028 BOLT,HEXAGON FLANGE M6x20 3

9 K2009A003 SCREW,HEXAGON SOCKET M6x12 3

10 K2009A002 SCREW,CROSS RECESSED PAN SELF-TAPPING 

4.2x13
4

11 C5023A025 FENDER COMP.,REAR UPPER 1

12 K2009A003 SCREW,HEXAGON SOCKET M6x12 1

13 K2150A006 BOLT,HEXAGON FLANGE M6x16 1

14 K2160A088 GLUE NAIL,BUFFER 1

15 A1048A108 BRACKET,REAR REGISTRATION PLATE 1

REAR FENDER SECTION

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

1

1
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1 B3041A001 SIGNAL ASSY.,LEFT FRONT TURN 1

2 B3041A002 SIGNAL ASSY.,LEFT REAR TURN 1

3 B3041A003 SIGNAL ASSY.,RIGHT FRONT TURN 1

4 B3041A004 SIGNAL ASSY.,RIGHT REAR TURN 1

TURN SIGNAL

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)
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1 B3025A001 LIGHT UNIT,TAIL 1

2 B3025A002 LAMP,REAR REGISTRATION PLATE 1

 ไฟทา้ย (TAIL LIGHT ASSY)

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)
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1 DEMG-38-01-TH BATTERY ASSY. 1

2 B7002A001 FLASHER 1

3 B7045A001 RELAY ASSY.,STARTING 1

4 B7003A001 HORN 1

5 B1066A001 RECTIFIER REGULATE ASSY. 1

6 B1171A001 COIL ASSY.,IGNITION 1

8 B6030A009 HARNESS,WIRE 1

9 B1119A001 UNIT ASSY.,C.D.I. 1

11 K2009A001-1P SCREW,CORSS RECESSED ROUND HEAD M6x12 2

12 B7000A007 LOCK KIT 1

13 K2150A028 BOLT,HEXAGON FLANGE M6x20 2

14 K2150A026-1P BOLT,HEXAGON FLANGE 1

15 B6030A009-1 WIRE AC HARNESS 1

MAIN  WIREHARNESS AND ELETRIC PARTS

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

15 
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1 C2160A023 BODY COMP.,FRAME GRY 1

1 C2160A025 BODY COMP.,FRAME RED 1

2 A1048A113 BRACKET,LOWER AIR GUIDE SLEEVE 1

3 A1048A106 BRACKET,ELECTRICAL PARTS MOUNTING 1

4 A1048A110 LUG,COVERING PANEL AIR GUIDE SLEEVE,LEFT LOWER 1

5 A1048A109 LUG,COVERING PANEL AIR GUIDE SLEEVE,RIGHT 

LOWER
1

6 K2150A025-1P BOLT,ENGINE HANGER M10x110 2

7 K2150A025-2P BOLT,ENGINE HANGER M8x155 1

1.1 C2160A023-1 BODY COMP.,FRONT FRAME GRAY 1

1.2 C2160A023-2 BODY COMP.,REAR FRAME GRAY 1

1.1 C2160A025-1 BODY COMP.,FRAME RED 1

1.2 C2160A025-2 BODY COMP.,REAR FRAME RED 1

FRAME ASSY

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

3 

4 

5 

6 

6 

7 
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1 A5003A007 CARBURETOR ASSY. 1

49 A6060A006 TUBE COMP.,AIR INTAKE 1

CARBURETOR ASSY

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

1 
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1 113-40-0101 STICKER WHOLE SET WHITE (LUXURY) 1

2 113-40-0201 STICKER WHOLE SET BLACK (LUXURY) 1

3 113-40-0301 STICKER WHOLE SET RED (LUXURY) 1

4 113-40-0401 STICKER WHOLE SET RED (SPORT) 1

5 113-40-0501 STICKER WHOLE SET WHITE (SPORT) 1

6 113-40-0601 SCUTCHEON,TYPEFACE LEFT (DEMON GR) 1

7 113-40-0701 SCUTCHEON,TYPEFACE RIGHT (DEMON GR) 1

STICKER KIT

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

4 , 5 

1 , 2 , 3 

6 , 7 
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GR 150 
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1 E6062K004 STIKER KIT RED (NEW GR) 1

2 E6062K005 STIKER KIT BLK (NEW GR) 1

3 E6062K006 STIKER KIT YEL (NEW GR) 1

5 E6014A010 SOFT EMBLEM GPX RED , YEL  BIKE 1

8 E6014A013  1

STICKER KIT

PICTURE NO. GPX CODE ENGLISH DESCRIPTION
QTY 

(PCS)

 5 

8 
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